


Medicamentospediátricos

Antibióticos:

Eritromicina250/5ml (30-50mg/kg/dia)

Amoxicilina–ácidoclavulanico (menorde2meses30mg/

40mg/kg/dia)

Presentaciones:125mg/5ml,250mg/5ml,400mg/5ml.

Nirofurantoina25mg/5ml(5-7mg/kg/dia)divididoen4tomas

Metronidazol250/5ml(50mgkgdia)en3tomas

Trimetropim sulfametoxazol40mg/5ml(8mgkgdia)divididoendosdosis

Amoxicilina500mg/5mlsuspensión(40a50mgkgdia)en3dosis

Antialérgicos

Loratadina1%jarabemenoresde30kilos:2.5mla5mldía

Desloratadinaigualqueloratadina

Cetirizina10mgtabletas10mg>de30kg

Desparacitantes

Albendazol400mgsuspensiónenayunodosisúnica

Albendazol200mgdostabletasenayunopor3dias

Analgesia

Naproxeno125mg/5ml(7mgkgdosis)

Ibuprofeno100mg/5ml(7.5mgkgdosis)

Paracetamol160mg/5ml(10a15mgkgdosis)



Vitaminas

A C YD

Menoresde5años

5gotasenlecheojugounavezaldíapor30dias

Mayoresde5años:10gotas

Encasodebajopesoparalaedadyporbableanemia

Convifermashierro

0.166porkilogrammodosisredondeandohaciaabajo

Loquetedesonlosmililitrosquelecorrespondenantesdel

deayunoycomidapor30dias


